
 

 

195 North 1950 West • Salt Lake City, UT 
Mailing Address: P.O. Box 144830 • Salt Lake City, UT 84114-4830 

Telephone (801) 536-4200 • Fax (801-536-4211 • T.D.D. (801) 903-3978 
www.deq.utah.gov 

Printed on 100% recycled paper 

State of Utah  
 
 
 

SPENCER J. COX 
Governor 

 
DEIDRE HENDERSON 

Lieutenant Governor 

Department of 
Environmental Quality 

 
Kimberly D. Shelley 
Executive Director 

 
DIVISION OF DRINKING WATER 

Tim Davis 
Director 

 

April 14, 2021 
 
Clint McAffee 
Park City Water System 
PO Box 1480 
Park City, Utah 84060 
 
Subject: Plan Approval, 3 Kings Water Treatment Plant (TP015) with UV as Additional 

Primary Disinfectant & UV Disinfection Credit of Cryptosporidium and Giardia 
[...]
metal removal: Arsenic (Spiro), Thallium (Spiro), lead (Spiro), and Zinc (Judge). 
 
The Division received your request for exceptions to Rule R309-525-13(3)(d) Sedimentation, 
R309-525-15(4) Filter and Adsorber media type and loading rate, and R309-525-15(a) Filter and 
Adsorber Backwash Supply regarding the construction of the 3 Kings Water Treatment Plant. 
These exceptions were reviewed and granted on March 11, 20120 (under Division File #12020), 
based are on the pilot study validation testing completed on the various treatment technologies to 
ensure all surface water and metals treatment goals are met and provide equivalent protection for 
public health to meet the intent of the rule. The design capacity limits associated with each 



Clint McAffee 
Page 4 of 5 
April 14, 2021 
 

 

exception are detailed under the applicable treatment in Addendum 1 and in the attached copy of 
Division File #12012 Exception Approval letter.  
 
See Table 1: Treatment Processes Summary in Addendum 1 for detailed information of 
treatment goal for each of the treatment processes included in the 3KWTP, and key design 
information. 
 
See Table 2: Preliminary Treatment Monitoring and Reporting Requirements Table 1: 
Treatment Processes Summaryin Addendum 2 for preliminary information of monitoring 
and reporting requirements that will be required when the 3KWTP obtains an Operating Permit 
and is placed in service for metals removal treatment purpose. 
 

Surface Water Treatment Approval 

 
The design of the 3KWTP has been expanded to meet Surface Water Treatment requirements in 
the future should any of the source waters (Judge Tunnel (WS001), Spiro Tunnel Bulkhead 
(WS006), Spiro Tunnel Prioritized (WS008) (WS008), or Thiriot Spring (WS003)) for the 
3KWTP become under the direct influence of surface water.  
 
The Division’s plan review covered all applicable Surface Water Treatment Plan requirements to 
establish that the 3KWTP, as designed, may be able achieve Surface Water Treatment in the 
future, if required.  
 
In the future, when the 3KWTP is operated as a surface water treatment plant, the City will need 
to demonstrate these requirements, as incorporated in Utah’s Rules R309, as follows:   

 3.0-log10 removal/inactivation required for Giardia lamblia 
 2.0-log10 k Computational Fluid Dynamics (CFD) model of the clearwell inlet hydraulics 

and efficiency of the clearwell design configuration and determine the following: 
 Actual hydraulic retention time of 10.17 minutes. 
 A baffle factor of 0.68. 
 Worst case: flow rate 7.2 MGD, pH of 8, clearwell depth of 15 feet and 

volume of 74,786 gallons, temperature of 4 °C, and residual of 1 mg/L.  
 
See Addendum 1, Table 1: Treatment Processes Summary, for detailed information of treatment 
goal for each of the treatment processes included in the 3KWTP and key design information. 
 
See Addendum 4 for preliminary information of monitoring and reporting requirements that will 
be required when the 3KWTP is in operation for surface water treatment purpose in the future. 
 
Approvals or permits by local authority or county may be necessary before beginning 
construction of this project. As the project proceeds, notice of any changes in the approved 
design, as well as any change affecting the quantity or quality of the delivered water, must be 
submitted to the Division. We may also conduct interim and final inspections of this project. 
Please notify us when actual construction begins so that these inspections can be scheduled. 



Clint McAffee 
Page 5 of 5 
April 14, 2021 
 

 

 
This approval must be renewed if construction has not begun or if substantial equipment has not 
been ordered within one year of the date of this letter. 
 
If you have any questions regarding this conditional plan approval, please contact Cheryl Parker, 
of this office, at (385) 271-7039, or Mike Newberry, Engineering Manager, at (385) 515-1464.  
 
Sincerely, 
 
 
 
 
Michael Newberry, P.E. 
Engineering Manager 
 
CP/mrn/mdb 
 
Enclosures 

1. Operating Permit Checklist 
2. Addendum 1. Project Overview 
3. Addendum 2 Metals Removal Water Treatment – Preliminary Summary of Monitoring and Reporting 

Regulations, 
4. Addendum 3. Proposed Strategy for Achieving Future Surface Water Treatment Goals 
5. Addendum 4. Future Surface Water Treatment – Preliminary Summary of Monitoring and Reporting 

Regulations Exception Approval File #12012 
6. Division File #12012 Exception Approval letter 

 
cc: Nathan Brooks, Summit County Health Department, nbrooks@summitcounty.org 
 Michelle DeHaan, Park City, michelle.dehaan@parkcity.org 
 Clint McAffee, Park City, clint.mcaffee@parkcity.org 
 Jake Rudolph, Park City, jrudolph@parkcity.org 
 Cheryl Parker, Division of Drinking Water, cparker@utah.gov 
 Julie Cobleigh, Division of Drinking Water, jjcobleigh@utah.gov 
 Mimi Ujiie, Division of Drinking Water, mujiie@utah.gov 

Luke Treutel, Division of Drinking Water, ltreutel@utah.gov 
Emily Frey, Division of Drinking Water, emilyfrary@utah.gov 
Sitara Federico, Division of Drinking Water, sfederico@utah.gov 
Dallin Frank, Division of Drinking Water, dfrank@utah.gov 
Sarah Page, Division of Drinking Water, sepage@utah.gov   
Ken Hoffman, Division of Water Quality, kenhoffman@utah.gov 
Danielle Lenz, Division of Water Quality, dlenz@utah.gov 

 
DDW-2021-010895   
 
 
 



 

 

Utah Division of Drinking Water ― Checklist for Issuing Operating Permits 

Water System Name:       System Number:   

Project Description:    File Number:   

Items 1 through 8 below must be submitted to the Division and found to be acceptable prior to 
operating permit issuance (unless a water line project meets the requirements of R309-500-7 and 
is not required to obtain an Operating Permit). 

 

☐ 1. Certification of Rule Conformance by a professional engineer (P.E.) that all conditions of 
Plan Approval were accomplished, and if applicable, changes made during construction 
were in conformance with rules R309-500 through 550 

☐ 2. As-built or record drawings incorporating all changes to approved plans and 
specifications (unless no changes were made to the previously approved plans during 
construction) 

☐ 3. Confirmation that as-built or record drawings have been received by the water system 

☐ 4. Satisfactory bacteriological samples as evidence of proper disinfection and flushing in 
accordance with the appropriate ANSI/AWWA standards: 

☐ ANSI/AWWA C651-14 AWWA Standard for Disinfecting Water Mains 

Two consecutive sample sets at least 16 hours apart, none positive (e.g., every 
1,200 feet, end-of-line, each branch) 

☐ ANSI/AWWA C652-11 AWWA Standard for Disinfection of Water-Storage Facilities 

One or more samples, none positive 

☐ ANSI/AWWA C653-13 AWWA Standard for Disinfection of Water Treatment 
Plants 

Two consecutive samples per unit, none positive, no less than 30 minutes apart 

☐ ANSI/AWWA C654-13 AWWA Standard for Disinfection of Wells 

Two consecutive samples, none positive, no less than 30 minutes apart 

☐ 5. Water quality data — Specify the required finished water and/or raw water data to 
demonstrate WTP performance before an OP can be issued, e.g., turbidity 
data/interval/frequency/sampling location, UVT data/off specs %, chlorine residual. 

☐ 6. If applicable, all other documentation that may have been required during the plan review 
process 

☐ 7. If applicable, confirmation that the water system owner has received the O&M manual 
for the new facility 

☐ 8. If applicable, location data of new storage tank, treatment facility, or source 

 
 



 

Addendum 1. Project Overview  Page 1 

ADDENDUM 1 
 

Project Overview 
Park City Water System (UTAH#22011) 
3 Kings Water Treatment Plant (TP015)  

PROJECT SUMMARY  
 
Our understanding of the project is that the proposed 3KWTP will treat Judge Tunnel (WS001), 
Thiriot Spring (WS003), Spiro Tunnel Bulkhead (WS006), and Spiro Prioritized (WS008) for 
metals removal. Park City (the City) is required to treat Mine Impacted Water (MIW) according 
to the City’s Amended Stipulated Compliance Order (ASCO) by the Division of Water Quality 
(DWQ) to reduce metals in the locally impacted streams.  
 
The DWQ ASCO requires the City to treat to DWQ standards, which are lower than drinking 
water maximum contaminant levels (MCLs), for Antimony (found in Judge (WS001) and Spiro 
(WS006)) and Cadmium (Judge (WS001)). Drinking water primary and secondary MCLs dictate 
the following metal removal: Arsenic (Spiro), Thallium (Spiro), lead (Spiro), and Zinc (Judge). 
 
A full scale pilot plant operated at the site from April 2016 until October 2016 to demonstrate 
proof of performance and validate the treatment technology effectiveness to treat mine 
influenced water from the Judge and Spiro Tunnel water. The Division concurred with the Pilot 
Test protocol on October 12, 2016. The System continued to operate the adsorption testing on 
Spiro Water Treatment plant until the plant was demolished in late 2019.  
 
The Division of Drinking Water (the Division) received the plans and specifications of the 
proposed 3 Kings Surface Water Treatment Plant (3KWTP), stamped and signed by Joseph 
Zalla, P. E., and dated February 10, 2020, from you on March 9, 2020.  
 

The Division received the 90% design of this project on October 18, 2019, and provided review 
comments on January 30, 2020 and on February 10, 2020. Supplemental information was 
provided to the Division on February 19, 2020. Construction ready drawing and specifications 
were provided to the Division on March 9, 2020. The 3 Kings Water Treatment Plant is 
identified as TP015 in the Division’s database.  
 
PROJECT DESIGN 
3KWTP provides a multiple barrier approach originally designed to treat mine impacted 
groundwater (Judge Tunnel (WS001) and Spiro Tunnel (WS006 and WS008) through metals 
water treatment technology. 
 
The 3KWTP design includes a Micro Hydro Facility and Raw Water Mix Basin. The Raw Water 
Mix basin will allow the System to have the ability to manage the blending of flows from Spiro 
Prioritized (WS008), Spiro Portal (WS006), and Judge Tunnel flow (WS001).  
 
Thiriot Spring (WS003) will be pumped from the existing spring box to tie into the 3KWTP 
downstream of adsorption for UV, chlorine disinfection, and pH adjustment before sending the 
combined treated flow to the distribution system. Thiriot Spring (WS003) is currently classified 
as a pristine groundwater source. The 3KWTP includes space for a future addition of pre and 
final cartridge filter units in the event the spring is classified as under the direct influence of 
surface water in the future. This future package will provide the require filtration to treat ground 



 

Addendum 1. Project Overview  Page 2 

water under the direct influence of surface water while not impacting the 3KWTP’s capacity to 
treat mine impacted water through the metal removal specific filter and adsorber media. 
 
The 3KWTP treatment will consist of pre-oxidation, conventional rapid mix, flocculation and 
sedimentation at elevated pH for optimized metals removal, granular media filtration through 
pyrolusite media, and post-filter titanium dioxide adsorption, pH adjustment for the distribution 
system, UV disinfection, and free chlorine contact time. Water from the blended adsorber treated 
water may also be dechlorinated and discharged to the local stream system.  
 
The proposed 3KWTP (TP015) has a plant design capacity of 5,000 gallons per minute (gpm) or 
7.2 million gallons per day (MGD). The design includes redundant trains for each treatment 
process for redundancy. The expected operational design is around 3,500 gpm with a peak 
operational flow of up 4,890 gpm. 
 
This project was reviewed against the following metals treatment and surface treatment design 
requirements: 

• R309-215 Treatment Plant Monitoring Requirements. 
• R309-520-1 through R305-520-6 Disinfection. 
• R309-520-7(3) Disinfection-Additional Requirements for Hypochlorite systems. 
• R309-520-8 Disinfection-Ultraviolet Light. 
• R309-525-5 Conventional Surface Water Treatment Plant Capacity and Number of 

Treatment Trains. 
• R309-525-6 Conventional Surface Water Treatment Plant Plant Sitting. 
• R309-525-7 Conventional Surface Water Treatment Plant Plant Reliability. 
• R309-525-8 Conventional Surface Water Treatment Plant Color Coding and Pipe 

Marking. 
• R309-525-9 Conventional Surface Water Treatment Plant Diversion Structure and 

Pretreatment. 
• R309-525-11 Conventional Surface Water Treatment Plant Chemical Addition. 
• R309-525-12 Conventional Surface Water Treatment Plant Mixing. 
• R309-525-13 Conventional Surface Water Treatment Plant Sedimentation. 
• R309-525-14 Conventional Surface Water Treatment Plant Solids Contact Units. 
• R309-525-15 Conventional Surface Water Treatment Plant Filtration. 
• R309-525-16 Conventional Surface Water Treatment Plant In Plant Finished 

Drinking Water Storage. 
• R309-525-17 Conventional Surface Water Treatment Plant Miscellaneous Plant 

Facilities. 
• R309-525-18 Conventional Surface Water Treatment Plant Sample Taps. 
• R309-525-19 Conventional Surface Water Treatment Plant Operation and 

Maintenance Manuals. 
• R309-525-20 Conventional Surface Water Treatment Plant Operator Instruction. 
• R309-525-21 Conventional Surface Water Treatment Plant Safety. 
• R309-525-22 Conventional Surface Water Treatment Plant Disinfection Prior to Use. 
• R309-525- Conventional Surface Water Treatment Plant Disposal of Treatment Plant 

Waste. 
• R309-525- Conventional Surface Water Treatment Plant Other Considerations. 
• R309-525-25 Conventional Surface Water Treatment Plant Operation and 

Maintenance. 
• R309-535-11 Iron and Manganese Control. 



 

Addendum 1. Project Overview  Page 3 

• R309-535-13 New Treatment Processes or Equipment. 
• R309-540 Pumping. 
• R309-545 Storage Tanks. 
• R309-550- Transmission and Distribution Pipelines. 

 
See Table 1: Treatment Processes Summary below for detailed information of treatment goal for 
each of the treatment processes included in the 3KWTP, and key design information. 
 
See Table 2: Preliminary Treatment Monitoring and Reporting Requirements Table 1: 
Treatment Processes Summaryin Addendum 2 for preliminary information of monitoring 
and reporting requirements that will be required when the 3KWTP obtains an Operating Permit 
and is placed in service for metals removal treatment purpose. 
 
Table 1: Treatment Processes Summary 

Treatment 
Process  

Treatment Goals   Key Information 

Pre‐treatment  
 

 Metals‐Pre‐oxidation to 
precipitate metals cadmium 
and zinc removal 

 

 Surface Water ‐ Pre‐
chlorination to target metals 
removal, limit softening, and 
accumulation of calcium 
particles through plant.  

 pH elevation goal of 8.2 (8‐1 
to 8.3) with sodium hydroxide  

 Target free chlorine residual of 
0.3 mg/L (as NaOCl) to meet 
the target oxidation reduction 
potential of 500 mV required 
for partial metals removal  
 

Rapid Mix   Metals‐ Addition of primary 
coagulant to aid flocculation 
to remove arsenic, cadmium, 
lead, and zinc 
 

 Surface Water ‐ Addition of 
primary coagulant to aid 
flocculation to remove 
suspended solids, organics, 
microbiological materials, 
and colloidal matter 

 

 Dosing ferric sulfate (10‐12% 
Fe) as primary coagulant  

 Two Rapid Mix trains that 
operate in a duty‐standby 
orientation, with jet injection 
lines designed to achieve 
turbulent flow, and meeting 
mixing requirements 

 

Flocculation  
 
 
 
 

 Metals‐ Removal of arsenic, 
cadmium, lead, and zinc 
through flocculation and 
sedimentation  

 

 Surface Water –Removal of 
suspended solids, organics, 
microbiological materials, 

 Three flocculation trains 
 Single train total volume of 
7,470 cubic feet 

 Minimum detention time of 
30 minutes (approximately 
1,850 gpm per train 

 Peak flow rate influent of 
5,551 gpm (7.99 MGD) 



 

Addendum 1. Project Overview  Page 4 

and colloidal matter  including recycle flows 

 Staged velocity gradients of 
60, 40 and 20 per second 

Sedimentation   Metals‐Removal of arsenic, 
cadmium, lead, and zinc 

 

 Surface Water‐Removal of 
suspended solids including 
metals 

 Three sedimentation basins 
with lamella plate settlers 

 See Division File #12020 for 
exception granted R309‐525‐
13 (3)(d) 

 All trains used in normal 
operation with peak operation 
capacity of 5,551 gpm (7.99 
MGD) 

Filtration   Metals‐ Removal of 
manganese, and thallium  

 

 Surface Water – Removal of 
suspended solids, organics, 
microbiological materials, 
and colloidal matter 

 Eight filters total with six 
active filters and two filters on 
standby during peak flow to 
achieve MCL removal of 
metals. 

 Mono media bed of pyrolusite 
(manganese dioxide) that is 
NSF/ANSI 61 certified 

 Average flow rate into filters is 
2,972 gpm, with peak 
operation flow rate at 5,507 
gpm (7.93 MGD) 

 See Division File #12020 for 
exception granted for 
Filtration Rule R309‐525‐15 
(4)(a‐d) for a filter media type, 
bed depth, and loading rate. 

Adsoprtion   Metals‐ Removal of 
antimony and a secondary 
barrier for all metals with a 
titanium dioxide media. 

 
 

 Surface Water –Additional 
filtration but no credit given 
due bypass options/blending 
plan 

 Six adsorber vessels, with 
number of online adsorbers  
depending on plant flowrate 
and water quality with a 
blending plan option to either 
partially or totally bypass.  

 Vessels utilize MetSorb® 
HMRG titanium dioxide media, 
supplied by Graver 
Technologies that is NSF/ANSI 
Standard 61 certified.  

 Average flow rate entering is 
2,972 gpm, with peak 
operation flow rate at 5,507 
gpm (7.93 MGD) 

 See Division File #12020 
Exceptions to R309‐525‐14 



 

Addendum 1. Project Overview  Page 5 

Adsorber media type, depth 
and loading and R309‐525‐15 
for backwash rate  

 Blending is controlled to meet 
the primary MCL for 
antimony. Bypassing or 
blending will allow the City to 
extend the life of the 
expensive media.  

 Finished water is analyzed to 
determine the LSI (Langelier 
Saturation Index), which 
provides an indication of the 
corrosivity of the finished 
water.  

UV 
Disinfection 

 Metals‐ Provide voluntary 
primary disinfection with 
pathogen inactivation 

 

 Surface Water – Provide 
required primary disinfection 
with pathogen inactivation 

 Three UV disinfection trains 
(two duty one standby). 

 Treat water from all sources 
[Judge Tunnel (WS001), Spiro 
Tunnel Bulkhead (WS006), 
and Spiro Prioritized(WS008) 
as well as Thiriot Spring 
(WS003)] 

 Trojan 2L12 medium pressure 
reactors. 

 UV facility must meet R309‐
520(2) and (3) validation and 
design criteria 

 The goal of the UV 
disinfection system is to 
achieve at least 0.5‐log 
Giardia inactivation with a 
validated UV dose of 1.5 
mJ/cm2 per Table 1.4 in the 
UV Design Guide Manual. 

 UV reactors will be sized for a 
peak flow rate into the 
reactor of 7.2 MGD  

Primary 
Disinfection 
Clearwell 

 Metals‐ provide voluntary 
pathogen inactivation 
 

 Surface Water – provide 
required pathogen 
inactivation 

 Finished water adjusted pH 
with either Sulfuric Acid (93%) 
or sodium hydroxide (25%) as 
needed.  

The 3KWTP will include a 
chlorinator according to the 
following: 

 An onsite generation process 



 

Addendum 1. Project Overview  Page 6 

that converts brine solution 
to sodium hypochlorite 
solution (0.8%).  

 Add sodium hypochlorite to 
the UV treated water  

 A detail review of the CT 
calculation reviewed by the 
Division can be found at the 
end of this Addendum 1. 

 
 

SURFACE WATER TREATMENT PROCESSES 
 
The design of the 3KWTP has been expanded to meet Surface Water Treatment requirements in 
the future should any of the source waters [Judge Tunnel (WS001), Spiro Tunnel Bulkhead 
(WS006), Spiro Tunnel Prioritized (WS008) (WS008), or Thiriot Spring (WS003)] for the 
3KWTP become under the direct influence of surface water.  